

Test Report

Report No.: ECL01H001896001

Page 1 of 3

Applicant : QingDaoDongHai Packing Industry Company

Address : Qingda Industrial Park,Jihongtan Sub-District,Chengyang District,Qingdao(on northern side of 204 National Highway)

Report on the submitted sample(s) said to be:

Sample Name : PE Film

Sample Received Date : Jan.12, 2015

Sample Tested Date : Jan.12, 2015 to Jan.15, 2015

Test Requested: As specified by client, in accordance with the U.S. Food and Drug Administration's requirement for olefin polymers.

Test Method: As specified in FDA 21 CFR 177.1520.

Test Component(s): Transparent plastic

Test Result(s): Please refer to the following page(s).

Test Conclusion: The test item(s) of the submitted sample(s) comply with the specifications for polyethylene requirements stated in FDA 21 CFR 177.1520.

Tested by

Zhang Ying

Reviewed by

Chen Kaichen

Approved by

Jiaming Zhou

Date

Jan.15, 2015

Jiaming Zhou
Technical manager

No. L168251515



International Co.,Ltd. Shanghai Branch No.1996,New Jinqiao Road, Pudong District,Shanghai,China

Test Report

Report No.: ECL01H001896001

Page 2 of 3

Test Result(s):

No.	Test Item(s)	Test Result	MDL	Limit	Unit
1	Density	0.922	/	0.85-1.00	g/cm ³
2	Maximum extractable fraction in n-hexane	N.D.	0.5	5.5	%
3	Maximum soluble fraction in xylene	N.D.	1.0	11.3	%

Note: 1. N.D. = Not Detected (<MDL)
2. MDL = Method Detection Limit

Test Report

Report No.: ECL01H001896001

Page 3 of 3

Photo(s) of the sample(s)



*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full, as well as can't be propagated improperly by using the testing results arbitrarily.